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Conducted Band Edge

NR

SCS

Bandwidth

Freq

Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
48 30 10 637000 | 35550 | PFTSOFDM 1@0 | seegraph | PASS
48 30 10 637000 | 3555.0 DFT;F;gE DM 1@0 | seegraph | PASS
48 30 10 637000 | 35550 | DFESOFPM 1 1@23 | seegraph | PAss
48 30 10 637000 | 3555.0 DFT;P'(SJE DM | 1@23 | seegraph | PASS
48 30 10 637000 | 35550 | PFUSOFOM | 24@0 | seegraph | PASS
48 30 10 637000 | 3555.0 DFT;P'&E DM | 24@0 | seegraph | PASS
48 30 10 641666 | 362499 | DFTSOFDM 1@0 | seegraph | PASS
48 30 10 641666 | 3624.99 DFTQ'SF;(SJE DM 1@0 | seegraph | PASS
48 30 10 641666 | 3624.99 DFTE';;'S}E DM | 1@23 | seegraph | PASS
48 30 10 641666 | 3624.99 DFT(;;(S)E DM | 1@23 | seegraph | PASS
48 30 10 641666 | 3624.99 DFTE;;'SOE DM | 24@0 | seegraph | PASS
48 30 10 641666 | 3624.99 DFTQ‘SF;SE DM | 24@0 | seegraph | PASS
48 30 10 646332 | 360498 | DF > OFOM 1@0 | seegraph | PASS
48 30 10 646332 | 3694.98 DFTéSP'gE DM 1@0 | seegraph | PASS
48 30 10 646332 | 3694.98 DFTE;;'SOPE DM | 1@23 | seegraph | PASS
48 30 10 646332 | 3694.98 DFESF;SE DM | 1@23 | seegraph | PASS
48 30 10 646332 | 3694.98 DFT;SE DM | 24@0 | seegraph | PASS
48 30 10 646332 | 3694.98 DFT;F;g; DM | 24@0 | seegraph | PASS
48 30 20 637334 | 356001 | DFTSOFOM 1@0 | seegraph | PASS
48 30 20 637334 | 3560.01 DFESF;SE DM 1@0 | seegraph | PASS
48 30 20 637334 | 3560.01 DFTE';'SE DM | 1@50 | seegraph | PASS
48 30 20 637334 | 3560.01 DFT;F;(S)E DM | 1@50 | seegraph | PASS
48 30 20 637334 | 356001 | PFESOFPM | 50@0 | seegraph | PASS
48 30 20 637334 | 3560.01 DFTQ'SF;gE DM | 50@0 | seegraph | PASS
48 30 20 641666 | 3624.99 DFT;'SOKF DM 1@0 | seegraph | PASS
48 30 20 641666 | 3624.99 DFTQ'SF;SE DM 1@0 | seegraph | PASS
48 30 20 641666 | 362499 | PFUSOFPM 1 1@50 | seegraph | PAsS
48 30 20 641666 | 3624.99 DFT;P'gE DM | 1@50 | seegraph | PASS
48 30 20 641666 | 362499 | PFT-SOPDM 1 5560 | seegraph | PASS

BPSK




DFT-s-OFDM

48 30 20 641666 | 3624.99 orsK 50@0 | seegraph | PASS
48 30 20 646000 | 362499 | PFTSOFDM 1@0 | seegraph | PASS
48 30 20 646000 | 3690.0 DFT;F;gE DM 1@0 | seegraph | PASS
48 30 20 646000 | 3690.0 DFT;;SE DM | 1@50 | seegraph | PASS
48 30 20 646000 | 3690.0 DFT(;;S; DM | 1@50 | seegraph | PASS
48 30 20 646000 | 3690.0 | PFESOFPM 1 50@0 | seegraph | PAsS
48 30 20 646000 | 3690.0 DFT;P'&E DM | 50@0 | seegraph | PASS
48 30 40 638000 | 35700 | PFTSOFOM 1@0 | seegraph | PASS
48 30 40 638000 | 3570.0 DFTQ'SF;(S); DM 1@0 | seegraph | PASS
48 30 40 638000 | 35700 | PFESOFPM 1 1@105 | seegraph | PASS
48 30 40 638000 | 3570.0 DFT(;P'SE PM | 1@105 | seegraph | PASS
48 30 40 638000 | 3570.0 DFTE‘;;SO}E DM | 100@0 | seegraph | PASS
48 30 40 638000 | 3570.0 DFTQ'SF;(SJE DM | 100@0 | seegraph | PASS
48 30 40 641666 | 362499 | DFTSOFOM 1@0 | seegraph | PASS
48 30 40 641666 | 3624.99 DFT(;;(S)E DM 1@0 | seegraph | PASS
48 30 40 641666 | 3624.99 DFTE;;'SOE DM | 1@105 | seegraph | PASS
48 30 40 641666 | 3624.99 DFTQ‘SF;SE DM | 1@105 | seegraph | PASS
48 30 40 641666 | 362499 | PFUSOFPM 1 100@0 | seegraph | PAsS
48 30 40 641666 | 3624.99 DFT;F;g; DM | 100@0 | seegraph | PASS
48 30 40 645332 | 3624.99 DFTE';'SE DM 1@0 | seegraph | PASS
48 30 40 645332 | 3679.98 DFESF;SE DM 1@0 | seegraph | PASS
48 30 40 645332 | 3679.98 DFT;SE DM | 1@105 | seegraph | PASS
48 30 40 645332 | 3679.98 DFT;F;g; DM | 1@105 | seegraph | PASS
48 30 40 645332 | 367998 | PFLSOFPM | 100@0 | seegraph | PASS
48 30 40 645332 | 3679.98 | PFTSOPDM | 100@0 | seegraph | PASS

QPSK
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samronis.  FCC RF Test Report Report No. : FG311602L

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Carry Xu

Relative Humidity : 41~42%

n48 SA / NR 40MHz / QPSK / ANT5(NR)

— Over S.G. TX Cable | TX Antenna .
Channel Frfsﬂtin;y (5:;2) (:gnnl]t) Limit Power loss Gain Pol?g/zva;tlon
(dB) (dBm) (dB) (dBi)
7104 -63.89 -40 -23.89 -75.35 2.84 14.30 H
10656 -60.57 -40 -20.57 -70.51 3.49 13.43 H
Lowest 14208 -58.98 -40 -18.98 -69.22 3.85 14.09 H
7104 -63.82 -40 -23.82 -75.28 2.84 14.30 \%
10656 -60.80 -40 -20.80 -70.74 3.49 13.43 V
14208 -59.00 -40 -19.00 -69.24 3.85 14.09 \%
7212 -63.12 -40 -23.12 -74.58 2.84 14.30 H
10824 -60.69 -40 -20.69 -70.63 3.49 13.43 H
Middle 14424 -59.99 -40 -19.99 -70.23 3.85 14.09 H
7212 -62.95 -40 -22.95 -74.41 2.84 14.30 \%
10824 -60.46 -40 -20.46 -70.40 3.49 13.43 V
14424 -60.13 -40 -20.13 -70.37 3.85 14.09 V
7320 -63.38 -40 -23.38 -74.84 2.84 14.30 H
10992 -60.02 -40 -20.02 -69.96 3.49 13.43 H
Highest 14652 -59.85 -40 -19.85 -70.09 3.85 14.09 H
7320 -63.54 -40 -23.54 -75.00 2.84 14.30 V
10992 -60.25 -40 -20.25 -70.19 3.49 13.43 V
14652 -59.78 -40 -19.78 -70.02 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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samronis.  FCC RF Test Report Report No. : FG311602L

EN-DC_13A n48A/LTE 10MHz + NR 40MHz / QPSK / ANTO(LTE) & ANT5(NR)

Channel Frequency EIRP Limit S\r’nelt[ P?)ﬁér T)(lgse;ble LS gr;ti(re]nna Polarization
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/IV)
7110 -63.15 -40 -23.15 -74.61 2.84 14.30 H
10665 -60.77 -40 -20.77 -70.71 3.49 13.43 H
Lowest 14220 -59.52 -40 -19.52 -69.76 3.85 14.09 H
7110 -63.37 -40 -23.37 -74.83 2.84 14.30 V
10665 -60.85 -40 -20.85 -70.79 3.49 13.43 V
14220 -59.73 -40 -19.73 -69.97 3.85 14.09 V
7160 -62.68 -40 -22.68 -74.14 2.84 14.30 H
10740 -60.88 -40 -20.88 -70.82 3.49 13.43 H
Middle 14320 -59.82 -40 -19.82 -70.06 3.85 14.09 H
7160 -62.87 -40 -22.87 -74.33 2.84 14.30 \%
10740 -61.06 -40 -21.06 -71.00 3.49 13.43 \%
14320 -59.71 -40 -19.71 -69.95 3.85 14.09 V
7210 -62.67 -40 -22.67 -74.13 2.84 14.30 H
10815 -60.82 -40 -20.82 -70.76 3.49 13.43 H
Highest 14420 -59.46 -40 -19.46 -69.70 3.85 14.09 H
7210 -63.02 -40 -23.02 -74.48 2.84 14.30 \%
10815 -61.15 -40 -21.15 -71.09 3.49 13.43 \%
14420 -59.59 -40 -19.59 -69.83 3.85 14.09 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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